RECLAMATION OF WASTE WATER
FOR AGRICULTURAL USE

A DISSERTATION
submitted in partial fulfilment of
the requirements for the award of the degree

of
MASTER OF ENGINEERING
in
HYDROLOGY
. s it
/‘/‘; of ROORKEE (:g ‘{'f‘-:\m_m‘
y ‘ ‘j:‘t /0 &5——&?/ k ‘N\!
S. P. ROUT o B 25 2% n{:t ’
Y.
\\\:‘ ?Of\_ W »"

INTERNATIONAL HYDROLOGY COURSE
UNIVERSITY OF ROORKEE
ROORKEE INDIA
1975



CERTIFICATE.

Certified that the dissertation entitled
'RECLAMATION OF WASTE WATER FOR AGRICULTURAL USE '
which is being submitted by Sri S.P.Rout in partial
fulfilment of requirements for award of the Degree
of Master of Enginqering in Hydrology of the Univer-
sity of Roorkee, is a record of the candidate's own
work carried out by him under my supervision and
[...]
practice provided economical condition is favourable., It
is not possible on part of many countries including India
to have unrestricted ircigation afﬁer extensive waste

treatment and disinfection. .ence second altoernative may

be thought of.



83

4.6.2 Rentricted Irrigation

The restricted irrigation with reclaimed waste
water, noture of crops, and irrigation practices ete. The
most important factor that needs serious copsideration in
the plauning of utilization of treated or partialy treated
waste water for irrigation is the degree of contamination
of that water with pathogenic orgenisms.

The characteristics of the reclaimed waste water
depend on the raw waste water of the locality and treatment
processes adopted for the reclamation. As waste water is
treated through different processes of primary and secondary

treatment plant, its characteristic changes.(3¢)

4.6.3 3,0.D. removal by settling

The frpaction of B8.0.D. removed [35] unon the
settlin of municipal waste water or industrial waste water
in comoaratively in-significant to settleable solids. The
proportion of this fraction to 3.0.D. of waste water is
affected not only by settleability of suspended organic
matter, but also by relative amount of organic matter in
the solution. Hence removal of B.0.D. by primary sedimen—
tation varies over a wider range than does removal of sus-~
pended matter.

The fertilizer wvalue of waste water also changes
which may be as follows. The table has been given by
Reinhold [36] for average sewage effluent in Berlin,



84

Table IV.4

All values in mg/litre

L U s e e U AT Tl D . U U PGS T W VAP TR A SO A O Gl Gy T N T AP T Y T Y WD D S] A WD D O ) oy WD o WD A U Y. A VW . S T W

i Total Total Total
Jewvage Jditrogen Potash Phosphorus
as K,O as P,0
2 2v5
1. Raw untreated 66.2 42,1 22.6
2. Primary treated 13.3 43,2 23.5
3. Secondary treated 17.2 37.0 17.6
4. Drainage water
from Farm field 12.7 20,0 8.4

T ot e U D O D D A . S D TR P Y TR WP s o Gl SR Gy SOV = WD U D ) VD WD WA D D SN SO NS T W TS D T I WD TS e D LD WD W U A VP i W T~

For smaller localities, sometimes septic tank
and oxidation tanks are provided for the treatment of
waste water., The characteristic of such a reclaimed waste
water from septic tank which has been followed by an oxida-
tion pond has been studied by Viraraghavan et al.[37] at
T.B., sanaterium at Tamberam, ladwras and found it is very
guitable in removal of pathogins.

Santee Project, in San Diego County,California
utilizes a modified activated sludge process followed by
retention in oxidation ponds and chlorination prior to
percolation. Then the water flows in a limited underground
path prior to dilution with natural ground water and emerges
into a set of artificial rccreational lakes. .

The use of oxidation poand-effluent for irrigation
is suitable and thore is no important difference between

irrigation in with oxidation pond effluent and conventional
irrigation.



85

IA many places throughout the world primary
effluent is used for irrigation. An example of the U.S.
experience is that of the Talbert Vater District in Orange
County, Calif. Due to lack of fresh water resources and
contamination in the ground water aquifer from salt water
intrusion, the Talbert-water District began supplying the
primary treated effluent in the amount of approximately
250 hametre per year to local farmers for irrigation of
alfa-alfa and sugar beets, and for pre-irrigation of tomatoes,
chili, peppers, and lime beans. The project was discontinued
in 1964 because of odour and other problems.

It is obvious that primary treatment effluents
will have some odour problems due to incomplete oxidation.
Before coming to conclusion about the extent of treatment reqd.
suitability of waste water for agricultural crops may be

studied,

4.7 Suitability of .agste Jater

The suitability of waste water after partial
treatment is to be considered in order to use the same for
irrigation; In Chapter 111, the quallty criteria of irri-
gation water have been discussed., The table IV.5 shows
the essential features of some analysis of municipal waste
water. It is not possible to make a close comparison between
the composition of input water and waste water effluent.

In most cases the municipal waste water is variable in com-

position. It is evident, however, that the effluents are



86

more concentrated than the input waters by atleast twofold.
It 13 alao apparent that the conéentratiOn of boron, bicar-
bonates and.sodium in many effluents are disproportionately
high. Boron contamination in all effluents are found except
2agadena and San Bernardino olants. These latter two may
be classified as good to permissible, according to limits
discussed in Chapter III, The facts that relatively high
concentrations of boron are found in other seven sets of
samples, would render them questionable for irrigation use,
such waters may possibly be used if diluted with sufficient
quantity of good water. ' “

Among the contaminants boron igs very common and
harmful to plants. In municipal waste water boron comes
from laundry wastes and sometimes from solution containing
borax which is used for washing citrus frults in the.phcking
houses. Vhen these waste solutions are empticd to municipal
sewer, the municipal wgste water contains boron to larger
extent. It is a better method to provide separate disposal
system of these solutions.to make the reclaimed waste water
suitable for irrigation. ‘

The inorganic salts, those are toxic to plants
arc aluminium, lead arsenate, chromiun in some forms, cobalt,
copper, manganese, mercury, thalium and zinc. Very often
industrial waste waters according to tyﬁe of industry contain
these salta to a varying degree. Great care should be given
in selection of plants and treatment processes when reclaimed

vaste water of these industries will be used for irrigation.
fernaps these reclaimed waste water can often be used 1if
diluted sufficiently with good water,



Table Iv;i

87

Analysis of Effluents from Sewage Treatment Plante in

Southern California.

Vescriotion Xethod of Conductance Baron /Na
treatment and , 5
Kx10” at in
disposal 25 0C. o
1. Los Angels County Imhofftanks 133 0.46 61
Sanitation Vistrict followed by treat-
Sewage Treatment ment by activated 186 0.76 70
2lant,Harbor city sludge process,
discharge 15-20cfs. effluent chlorina- 203 1.03 79
‘ ted and discharged
to Nigger Slough
2. City of whittier Inhofftanks,sprink-
Sewage treatment 1ling filters and 72.3 0.29 40
Plant, disch l,6cfs secondary tank,
effluent used for 88,9 0.33 52
irrigation on sew-
erfarms, Sulphur 96.8 1.49 49
discharged into
creeks.
3. Pasadena Sewage Pine Screening 70.3 0.45 59
treatment plant, followed by treut-
discharge 12-l4cfs. ment by activated 77.3 0.35 55
sludge process.
Effluent chlorina- 82,2 0.50 65
ted and discharged
to tiottondo.
4, Clity vouona asewage Imhofftanks 66.7 0.28 48
treatanent plant. followed by treat-
Pisch 1.5 cfs. ment by activated 70.3 2.84 52
aoproximately. sludge process,
effluent 1s chlo~- 83.4 1.25 64
rinated and used
for irrigation.
5. Orange country Prechlorination 261 1.88 76
citi~s joint outfsl and fine screening
gewers system, afflueat disch. to 395 3452 83
disch. 7 cfs ocean 570 5.74 85

contd..



88

6. City of Coronu Jew Imhofftank, 102 0.80 29
ireatweuat <Jlant, 3dprinkling fil-
discharge anorox. ters sand beds. 128 l.31 70
0.8 cfs. cffluent dischar-

ged into gravel
veds 1a Temescal
Creek wash.

T. City of Riveside Settling in earthen

oew. Jisoosal basins and land
i‘ans, discn. approx. disposal. Used for 88,2 2.80 31
3.6 cfa, for irm.of sew.

farms and surplus ’
disvosed on land.

8. City of Sandernardlo Prechlorination

Jewage treatment Irzhofftanks, 64.3 0.16 48
Plant; discharge Sprinkling
4,7 - 6.3 cfs., filler and final 72.8 0.21 43

clarifier Efflu-

ent chlorinated 85,6 0.15 56
Discharged into

Jarm Creek and

diverted by

Riverside .Jater

J9., Canal.

9., City of Redlands Imhoff{tanks, 91.5 10.64 67
SJewage disposal followed by
plant, discharge disposal on
apurox. l.2 cfs. sand beds on 99.7 4,76 66

northaside of
3ante Ana fiver
Jash.,

O Ay W D CUD B I S A VS S YIS B S D e A D IR D SV AN W G AA WO D WS NR R A WA WD NS W0S RS W R WD Gl S e D S YD o B S SR WD W WSS S s WL B >

‘Agriculiural Uses of leclaimed Sewage '
0y weVaeuwilcox. Vol,20, Jo.l., Sew. Vks Jr. 1948.



39

CHAPTER V

TREATMENT OF WASTEWATER

The primary objectives in the treatment of wastewater

for 1ts use for agricultural purposes are as follows i

1. To eliminate the infections organisms harmful to
human health by destroying them,

i1, To prevent the development of nulsance and soilsickness
in the agricultural land by transfemming putrescible
organic materials into stable compounds and microbial c

111,  To make it suitable so thet agricultural productions
may not be decreased due to application of excess
fertilizers or toxic materials above tolerante
limits of plants,

5.1 Conventional Treatment
Both primery and secondary treatments belong to

conventional treatment of wastewater. Primary traatment»’inclu-
des preliminary treatment 1l.e, screening and grit removals
sedimentation to remove a portion of suspended solids and

BOD, and sludge disposal (38).

Secondary treatment includes biological oxidation
utilizing either trickling filters or activated sludge units
with final sedimentution for separation of bilological floc.

5.1.1 Preliminary Tfeatment.

One of the primary objectives in all systems of

treatment is to lower the organic content of wastewater,



qo

1.¢. lover 1its HOD Varicus devices have been tried to

accomplish the necessary reduction in organic content. In
the preliminary treatment, removal of insoluble materials
may be accomplished by passing wastewater through screens
of varlous mesh grit removal using grit chambers or
detritus tanks, and by skimming of flouting materials in
paffled tanks,

In India (39) with hot climatic conditions the greasy
end oily materials do not congeal easily and are difficult
to skimmed out, Their amounts are also small in municipal
wvaste water, for which skimming tanks are not providad..Bﬁt
they a.e useful for industrial towns due to industrial vag e
disposal in municipal sewer and at bill stations like ,

S8imla, Nainital, Mussorie etc where the olly materials congeal
wvell,

5.1.2 Sedimentation

Suspended solids too fine to bYe removed by screens
and too heavy to be removed by fliatation, are taken out of
vaste vater by alloving it to remain quiscent in large holding
tanks. Thls operation 1s cadled "sedimentation® wvhen the
impurities are separated from the suspending fluids by action
of natural forces alone, i,e,, by gravitation and natural
aggregation of settling perticles, the pperation is called
tplain sedimentation when chemical or other substances are
added to induce or hasten aggregation and settling of finely
divided suspended matter, collolidal substances, and large
molecules, the operation is called !'coagulationt when



=l

chemicals are added to throw dissolved impurities out of
solution, the operation is described as tchemical prccipi-
tation ',

At waste treatment plants sedimentation tanks of
continuous flow design are mpst commonly employed., They
are either rectangular or circular in plan and the flow of
vaste wvater through them is horizontal, radial or vertical.
Sereened wastewator enters these tanks from one end through
specially designed inlet, flows through at a very slow
velocity and leaves of smoothly over Specially devised outlet
weirs. The conditions in the tanks remain practically quiscent
and the heavier suspended solids (mgstly organic type) settle
out and are removed as sludge from time to time or even con-
tinuously. The dlassified wastewater carrying mostly collolds
and dissolvedsolids pass:s out as effluent which may either
be disposed of ar treated further as per requirements,

Coagulation means gathering together of a numbeyr
of smaller particles into bigger and heavier masses, The
coagulation and rapid settling is due to
(1) The formation of a gelatinous floc that is largely

insoluble and which enmeshes or absorbs to its

sticky surface, the suspended solids in wastewater
and is heavy enough to settle rapidly.

(11) The dissociation of the chemicals into high valent
ions which neutralize the electrical charges on
the collidal particles, thus causing them to
coagulate and settle,



az

A mumber of chemicals used in this process, Among
them the common are salts of iron, i,e., ferrous and ferric

chlorides ard sulphates as they form heavy floc to settle
rapidly. Alunindium salts, commonly used in water, are not

so suitable for wastewater.

Now a days meny experiments are being conducted
in order to khow the particular chemical which is very useful
for particular type of waste in whole water, 8.K., Chang (40)
et a8l found that primary treatment plsnts when supple=-
mented with addition of 4ron salts as coagulunt, would
provide gignificant removal of phosphorous end @0D and SS,
In steel Industry (M) where iron oxides are in Sugpension
alum may be a good coagulant , At present polymers (Dolli"*
electrolytes) (%2) play an important role a&s coagulant
in treatment of municipal wastewater. They are good as they
remove BOD 4 88 to a great extent, with less dudge.

5.1.3 Disposal of Sludge

8ludge from a wastevater treatment plant is semi~
liquid mass formed out of s0lids removed in various treate
ment processes. Its disposal ix a difi‘ioﬁlt task because of
its large volume and high putrescibility. Its characteristics
depend on the characteristic of parent vastewater and treatment
Process through which they originate, They may be as

i. Sludge from primary settling tanks,
11. Sludge produced from chemical precipitation
iii, Trickling filter humns

if'
iv. Activated sludge.



a3

Though there lie a lot of problems for their
disposal., stil)l primarily they are disposed of by any methods

given delow =
i. Lagooning .
1i., Incineration

iv. Disposal into sea,

Now a days experiments show that pyrolysis (43)
is the best means for sludge dlsposal. Pyrolysis or destruc~
tive distillation, 1s a process for conversion of organic
wvaste in which solar energy may be recycled, Organic comp=
ounds exposed to tempereture 1000°F = 2000°F (535°C = 1090°¢)
in the absence of oxygen decomposed to form thre: major
Product streams, gases, oll and char, The relative fractions

of these operating conditions include residue time and
tempera ure , Bg this the volume is reduced to 90% or more,

and odour , chemical pollutants and pathogens are eliminated.

It 1s doubtedless that further research on dis=~
posal systems will he very helpful in eliminating the
problems of disposal,

5.2 Secondary Treatment

Sacondery trea ment of wastewaters containing
biodegr:-dable organic matters usually requires a choice
between the trickling filter process and the gc tivated sludge
process, Both the processes havé got merits and demerits

and are useful to a varying extent.



a4

5.2.1 Trickling Filter Process

A trickling filter is a bed of coarse rough imper-
vious materisls (the contact media )over which wastewater
18 sprayed either from stationary or moving nozzles so arranged
that the spray covers the entire area. The wastewater then
tfickles down through the filter incontact with the alr and
the aerobic bacterial stabilize 1it,

The most important features of trickling filter

constrmction are (1) the nature and the depth of contact
media (the filtering material)

(11) The under drainage and ventilation system.
(111)  The system of applying wastewater to the bed.

According th the requirement and characteristics of the
vastewater, the high mte trickling filters or the low rate
trickling filters are chosen , fbthough the low rate trickling
filters give a highly stabilized effluent and an easily
digestible sludge, they require large volumes of aggregates
to serve as contac t medla and vast areas of land for their
construction which make them very coStly. Experiments are
bein- carried out to optimise the process with less